


 
 

 

 
Monitoring implementation of Environmental Safe Guards 

Ministry of Environment &Forest Western Region, 
Regional Office Bhopal 

PART-1 
DATASHEET 

1 Project Type: River 
Valley/Mining/Industry/Thermal/Nuclear/Other 
(Specify) 

: Manufacturing of Chemicals 

2 Name of the project : Alkyl Amines Chemicals Limited 

3 Clearance Letter(s) / OM No. and Date : Existing EC no. SEAA/GUJ/EC/5(f)/1298/2021 
dated 02/07/2021 

4 Location: 
a) District 
b) State 
c) Location Latitude / Longitude 

: a) Bharuch 
b) Gujarat 
c) Latitude/Longitude 

Location Latitude Longitude 

A 
21° 44’ 17.41” 
N 

72° 38’ 28.15” 
E 

B 
21° 44’ 18.66” 
N 

72° 38’ 42.71” 
E 

C 
21° 44’ 16.85” 
N 

72° 38’ 44.54”  
[...]
mentioned in the consents form/order should immediately be 

intimated to this Board. 

Noted 

8.2 
Applicant shall also comply with the general conditions given in 

annexure I attached herewith (No: 1 to 38). 

Noted 

8.3 
The applicant shall not carry out any activities for which required 

clearances are not obtained. 

Noted 

8.4 

If it is established by any competent authority that the damages 

caused due to their industrial Activities to any person or his 

property, in that case they are obliged to pay the compensation as 

Determined by competent authority. 

Noted 

8.5 
Regular maintenance of the pipeline shall be carried out to avoid 

any spillage or leakage during conveyance of the effluent. 

Noted  

8.6 

Unit shall keep accurate records of their water consumption and 

wastewater generation, discharge, quantity of each product 

manufactured, and consumption of electricity on day-to-day basis 

and shall be required to submit the compiled record for each month 

to GPCB on or before seventh day of the succeeding month. 

Noted 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Separate logbooks shall be maintained for recording all the 

necessary data. 

8.7 

Magnetic flow meters shall be installed at the various stages of inlet 

& outlet of pipeline to measure the quantity of effluent at each stage 

of conveyance. 

Complied. We have provided one online meter at effluent 

discharge. Photographs of the same are provided as Annexure 

7. 

1 Specific condition Amendment CCA- No 602989,07/10/2021  

a Unit shall operate only one boiler ( 30TPH) at a time Noted & complying 

b 
There shall be no increase in production, water consumption, 

wastewater generation and fuel consumption. 

Noted & complying 

c 
Unit shall follow coal handling guideline framed by Board and 

provide close ash handling facility 

Noted & complying 

d 
Unit shall strictly follow the Fly Ash Notification for disposal of 

generated ash. 

Noted & complying 

e 

Unit shall install online Continuous Emission Monitoring System 

(CEMS) and link it with the server of GPCB for real time data 

transfer for boiler more than 8 TPH capacity or equivalent capacity 

of TFH. 

 

Complied. Online Continuous Emission Monitoring System 

(CEMS) is provided  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 1: Analysis Report of ETP Outlet Sept. – 23

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 2: Analysis Report of STP Outlet Sept. - 23 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

 

 

Annexure 3: Photographs of Water Meter Installed 

 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 4: Photographs of Online Meter Installed & Sox NOx graph 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 5: Permission letter from GIDC Effluent disposal quantity of 588 KLPD provided  

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

 

Annexure 6: Photograph of sowing name of unit and technical relevant details printed on mouth of pipeline opening in to GIDCU/G 

drain 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 7: Photograph of Flow meter &TOC meter 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 8: Log sheet & record for discharge day to day basis & ETP & RO Plant flow meter reading in logbook. 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 9: Stack emission reports (Boiler stack) 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

DG stack  

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 10: Process vent emission reports  

Storage tank scrubber  

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Plant scrubber

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 11: Photographs of air pollution control system to all vents  

There is a dedicated Water Scrubbing System for each process unit to completely absorb Ammonia/Amines as the case may be, in the process 

vents of each process unit.  

The Water Scrubbing system consists of 2 absorbers with packings. The process vent is directed to First Absorber where bulk absorption takes 

place. Gas from First absorber is directed to the Second Absorber where trace levels of pollutants are absorbed with fresh water, thereby 

effecting complete absorption and no emission of pollutants to atmosphere. Each Water Scrubbing System is designed with comfortable excess 

margins so that conformation to GPCB norms are achieved. 

 

PESO Area Scrubber                                        Process Plant Scrubber                                       

 

                                            

                 

                                                      Air pollution control for Boiler 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 12: Photographs of Stack monitoring facilities 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 13: Energy consumption details to run air pollution control measures form  

(Jun-2023 to Nov-2023) 

Electricity Consumption 

 

Particular 

Unit as 

per 

CCA 
Jun-23 Jul-23 Aug-23 Sep-23 Oct-23 Nov-23 

        

Production KWH 1518874 1419419 1419674.6 1426687 1252733 1203956 

ETP KWH 39792 43774 43698 42364 41213 39591 

APCM KWH 57474 55432.8 61047.4 55369 35968 48025 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 14: Photographs of stacks 

   
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 15: Hazardous waste generation, disposal details for (Jun-2023 to Nov-2023) 

 

Sr No. Particular Name     

1 

Hazardous 
Waste 

Generation 

    
Jun-23 Jul-23 Aug-23 Sep-23 Oct-23 Nov-23 

Spent carbon MT/Annum 
0.0 0 0.13 0.7 0 0 

Distillation Residue MT/Annum 
15.46 23.5 255.71 223.78 67.26 0 

Used/Spend oil MT/Annum 
0 0 0 0 0 3.2 

Discarded container MT/Annum 
0 0 0 0.48 0 0 

ETP Sludge MT/Annum 
1.1 1 0.5 0.30 0.2 0.5 

Spent Catalyst (From 
Process) MT/Annum 

0 0 0 0 0 0 

Waste/residue 
containing Oil MT/Annum 

0.05 0 0 0 0 0 

Exhaust air or Gas 
cleaning residue MT/Annum 

4 6 7 10 36.87 21 

Spent Catalyst (From 
MA Plant) MT/Annum 

0 0 0 0 0 0 

Spent solvent MT/Annum 
16.455 11.399 7.114 6.963 21.102 0 

      
            

2 

Hazardous 
waste 

Disposal 

    
Jun-23 Jul-23 Aug-23 Sep-23 Oct-23 Nov-23 

Spent carbon MT/Annum 
0 0 1.73 0 0 0 

Distillation Residue MT/Annum 
15.46 23.5 255.71 223.78 67.26 0 

Used/Spend oil MT/Annum 
0 0 0 0 0 4 

Discarded container MT/Annum 
0 0 0 0.48 0 0 

ETP Sludge MT/Annum 
0 0 0 0 0 0 

Spent Catalyst MT/Annum 
0 0 0 0 0 0 

Waste/residue 
containing Oil MT/Annum 

0 0 0 0 0 0 

Exhaust air or Gas 
cleaning residue MT/Annum 

0 0 0 0 16.87 21.99 

Spent Catalyst (From 
MA Plant) MT/Annum 

0 0 0 0 0 0 

Spent solvent MT/Annum 
16.455 11.399 7.114 6.963 21.102 0 

 

FIGURE 1 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 16: Photographs of separate storage for hazardous waste.

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC JUNE-23 

 

 
 

Annexure 17: Photographs of Display board



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

ANNEXURE 18: AMBIENT AIR MONITORING

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

ANNEXURE 19: CURRENT CCA (AUTHORIZATION OF THE GPCB FOR COLLECTION/TREATMENT/STORAGE/DISPOSAL OF 

HAZARDOUS WASTE.) CCA AMENDMENT 01/12/2022

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

ANNEXURE 20: DESCRIPTION OF ETP 

Current ETP is operational for 271.1 KLD based on the existing CCA.  

The process wastewater and utilities blow down will be treated in ETP and treated wastewater will be discharged into GIDC 

drain matching with CPCB standards.  

Table 1: Quantity and Quality of Process Wastewater 

Sr. 

No. 
Process Stream 

Quantity 

KLD 

Effluent Characteristics (mg/l) 

pH COD BOD TDS 
Total Ammonical 

nitrogen 

1 Methylamines 156.75 9.5-10 1500 400 1000 200 

2 DMAPA/ Tertiary Amines 1.1 9-9.5 2000 350 1000 150 

3 Acetonitrile 20.44 8.5-9 3000 500 1000 150 

4 

N-Methyl Pyrollidone 

(NMP)/ N- Ethyl 

Pyrollidone (NEP) 

25.02 9.5-10 1500 400 1000 200 

5 Amine Hydrochloride 5.4 7-8   2000 600 2000 200 

Note: All values are in mg/l except pH. 

Details of ETP Units with Sizing 

Table 2: Details of ETP Units with sizing 

Sr. No. Name of Unit No of Unit Volume (m3) 

1 Inlet Holding Tank 1 540 

2 
Equalization cum Neutralization 

Tanks 
2 270 

3 Primary Clarifier 1 64 

4 Aeration Tank 1 720 

5 Secondary Clarifier 1 64 

6 Intermediate Collection Tank 1 84 

7 Pressure Sand Filter 1 25 

8 Activated Carbon Filter 1 25 

9 Sludge Collection Sump 1 6 

10 Filter Press 1 - 

11 Final Treated Effluent Outlet Tank 1 720 

 

ETP Process Description: 

Capacity of ETP: 500 KLD 

Primary Treatment 

Effluent will be collected into the holding tank. Two days storage will be provided for holding tank to store effluent coming 

from the entire unit. From the holding tank effluent passes to equalization cum neutralization tank for proper mixing of 

effluent. Mixing will be carried out using either air or agitator and this will ensure constant load onto the further treatment 

units. pH adjustment using lime and alum is proposed in a batch wise  mode. Polyelectrolyte also will be added for 

agglomeration and flocculation. Neutralized effluent will be pumped into clarifier to enhance settling speed of flocks formed 

in equalization cum neutralization tank. Settled chemical sludge will be transferred to sludge drying bed under gravity and 

clear effluent from primary clarifiers is transferred into aeration tank for biological treatment.  

Secondary Treatment 

In biological treatment one stage aerobic biological systems will be provided for removal of organic cod and bod. 

Biologically treated effluent will be transferred to secondary clarifier via gravity.  The sludge settled at bottom shall be 

recirculated back in biological system and excess sludge shall be taken into sludge drying bed. Overflow of clarifier will be 

taken to intermediate collection tank where utilities blow down water and washing effluent will be added. Disinfection will 

be done using NaOCl in intermediate collection tank.  

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

Tertiary Treatment 

Tertiary treatment comprises of pressure send filter and carbon filtration. Disinfected effluent from intermediate collection 

tank will be pumped to pressure sand filter & activated carbon filter. In PSF residual suspended solids will be removed while 

in ACF color and odour will be removed. Back wash of PSF and ACF will be taken to ETP for further treatment. The treated 

water from ACF will be taken into final collection tank and it will be disposed into GIDC drain after achieving required 

norms for disposal.  

Sludge Handling Unit 

Primary chemical sludge from primary clarifier and secondary biological sludge from secondary clarifier will be taken to 

sludge collection sump and then to filter press for further drying of sludge. Dried sludge will be packed in HDPE/LDPE bags 

& will be stored in hazardous waste storage area for final disposal in TSDF. Leachate generated will be recycled back into 

equalization cum neutralization tank for further treatment. 

Process Block Diagram: 

 

Percentage Reduction in ETPs 

The stage wise reduction of parameters in effluent treatment plant is given in below table. 

Table 3: Percentage reduction in ETP 

S. 

No. 
Description 

Parameters 

COD BOD SS 

Value % Reduction Value % Reduction Value % Reduction 

1 Equalization Tank 2800 - 1000 - 100 - 

2 Primary Outlet 1800 36 800 20 70 30 

2 Secondary Outlet 150 92 45 94 60 14 

3 Final ETP Outlet 92 39 27 40 55 8 

 

Adequacy of the Effluent Treatment Units 

The adequacy of the proposed effluent treatment units is presented as below. 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

Table 4: Adequacy of Proposed Effluent Treatment Units 

S. 

No 
Units Nos. 

Size of Units/Capacity 
Volume 

Total 

Volume 

Design 

Flow 
Total HRT 

L B H 

m m M m3 m3 m3/d Min h day 

1 Holding Tank 1 18 10 3 540 540 500 - 25.92 - 

2 Equalization cum Neutralization Tank 1 9 10 3 270 270 500 - 12.96 - 

3 Primary Clarifier 1 4.5 m dia. 4 64 64 500  3.07  

4 Aeration Tank 1 15 12 4 720 720 500 - - 1.44 

5 Secondary Clarifier 1 4.5 m dia. 4 64 64 500 - 3.07 - 

6 Intermediate Collection tank 1 5.3 5.3 3 84 84 500 - 4.04 - 

7 Pressure Sand Filter 1 25 m3 25 25 500 - - - 

8 Activated Carbon Filter 1 25 m3 25 25 500 - - - 

9 Sludge Collection Sump 1 2 2 1.5 6 6 500 - - - 

10 Final Treated Water Tank 1 15 12 4 720 720 500 - - 1.44 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ANNEXURE 21: PERCENTAGE REDUCTION IN ETP 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

Table 5: Percentage reduction in ETP 

S. 

No. 
Description 

Parameters 

COD BOD SS 

Value % Reduction Value % Reduction Value % Reduction 

1 Equalization Tank 2800 - 1000 - 100 - 

2 Primary Outlet 1800 36 800 20 70 30 

2 Secondary Outlet 150 92 45 94 60 14 

3 Final ETP Outlet 92 39 27 40 55 8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ANNEXURE 22: DETAILS OF STP 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

The domestic sewage will be treated in STP at site and treated sewage will be reused in gardening. Sufficient land will be 

proposed for gardening to tackle treated sewage from the STP.  

Wastewater Characteristics of Process, Utilities and Domestic Sewage 

Table 6: wastewater characteristics of process, utilities and domestic sewage 

Sr. 

No. 
Parameters Unit 

Process/ 

Washing 

Boiler Blow 

Down 

Cooling 

Tower Blow 

Down 

Domestic 

Sewage 

1 Flow cu.m/day 355 15 82 17 

2 COD mg/l 3500 150 200 600 

3 BOD mg/l 1200 60 80 300 

4 TDS mg/l 1000 3000 2500 1200 

5 SS mg/l 100 100 50 200 

6 O & G mg/l 10 2 2 10 

 

STP Process Description: 

Capacity of STP: 20 KLD 

STP Flow Diagram: 

 

 

 

 

 

 

 

 

 

STP Photographs: 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

  
Storage for treated water-STP Lamella clarifier 

 

Collection tanks and FAB reactor–STP 

  

Process Description: 

• Primary Treatment: 

• Screening & Oil Removal: 

Raw effluent is first screened in order to remove large floating matter that otherwise may clog the pumps. A manual screen 

of 10 mm screen size is installed in screen chamber (RCC) prior equalization tank. Screened effluent enters the oil & grease 

trap. A belt type oil skimmer is installed in oil trap to remove free floating oil. Effluent from oil trap enters in the 

equalization tank. 

Acid dosing system consisting of dosing pump & tank is provided for inlet pH correction.  

• Equalization: 

Equalization tank is provided to buffer peak flows/ loads and emergency downtimes. The tank is in RCC construction and is 

designed for a retention time of 24 hours. Coarse bubble air distribution grid is provided to prevent the settlement of solids & 

septicity in the tank. The grid is made of PVC pipes. Air is supplied by twin lobe air cooled blowers. Provision of acid 

dosing is kept for effluent neutralization. Neutralization tank is fill and draw type to ensure for Ph Correction. Level switch 

is provided in the equalization tank. The effluent pumps are interlocked with the level switch and trip at the low level. Pump 

start-up is at predefined level. 

• Static Mixer with Flocculator: 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

In order to ensure proper mixing of chemicals, static mixer is provided. Chemicals are dosed using coagulant and poly 

dosing system comprising of dosing tank, agitator, dosing pump. The chemically rich effluent is then enter into the baffled 

wall Flocculator. The flocculation tank imparts gentle turbulence into the effluent that accelerators floc formation. 

In a baffled wall Flocculator, the mixing energy for flocculation is obtained by the turbulence due to change in direction of 

flow. The Flocculator is characterized by the plug flow model. The retention time is almost uniform and mixing energy is 

constant in all sections. 

• Primary Lamella Clarification: 

Primary lamella clarifier shall be in RCC construction. Lamella plates shall be made of FRP. Sludge recirculation pump for 

the clarifier shall be transferred to anoxic tank. 

• Secondary Treatment: 

• Anoxic Treatment: 

Aerobic biological process, used for treatment of sewage also result in conversion of ammonia contained in the effluent to 

nitrate. Denitrification is the process of conversion of these nitrates to nitrogen. Denitrification requires anoxic conditions to 

encourage the appropriate biological communities to form. Since it is a reduction of nitrate to nitrogen gas, an electron donor 

is needed. This is derived from the organic matter (from raw effluent flowing into the tank). Denitrification generally 

proceeds through some combination of the following intermediates form: 

NO3 NO2 NO + N2O  N2 (g) 

Anoxic tank is a vertical tank in RCC construction. The denitrification reaction receives the effluent from following sources: 

1. Neutralization pit 

2. Recycle from outlet of the aeration tank 

3. Sludge from secondary clarifier 

A part of effluent from the aeration tank is re-circulated back to the denitrification reactor by recirculation pumps (1w + 1s). 

The pumps are horizontal, centrifugal, surface pumps with non-clogging impeller. The pump capacity is 10 times the 

capacity of effluent treatment plant. 

Anoxic condition in this tank is maintained by provision of slow speed mixer. This mixer is designed such that the bacterial 

population in the tank is kept in suspension but there is no ingress of air that may increase DO level of the tank maintaining 

anoxic condition. 

Effluent from anoxic tank is sent to aeration tank for further treatment. 

• Aerobic Treatment: 

Second stage of biological treatment is aerobic in nature and take place in aeration tank. The aeration tank is in RCC 

construction. The aeration tank is designed to sustain an aerobic bacterial population of about 2500-3000 ppm (MLSS). 

Air is provided through fine bubbles diffuser aeration system. Air blowers (one working one stand by), twin lobe type are 

provided for air supply.  Imported micro bubble diffuser are incorporated in the system. These diffusers have very high 

oxygen transfer efficiency. 

• Secondary Clarifier: 

Clarifier is circular type and in RCC construction. Centrally driven mechanism is in MSEP construction. Sludge recirculation 

pumps for clarifier are re-circulating the sludge back to the aeration tank. Excess sludge generated is discharged to the sludge 

holding tank. 

Overflow from the secondary clarifier is sent to the tertiary system for further treatment. 

• Tertiary Treatment: 

Effluent is then be received in filter feed tank in RCC construction. The effluent is pumped to MGF-ACF through filter feed 

pumps for filtration. 

• Multi Grade Filter: 

The multi grade filter is provided for removal of suspended solids carried over from the clarifier. The multi grade filter is 

made of MSEP vertical vessel. The filter is backwashed at pre-decided intervals or when the pressure drop exceeds the 

desired limit. During backwash, the flow of water through the filter is reversed, which removes the dirt accumulated in the 

filter. The unit is isolated for backwash, when the pressure drop across the bed increases than specified limit or quality of 

filtered water deteriorates, whichever is earlier. 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

• Activated Carbon Filter: 

The activated carbon filter is provided for removal of color, odour and free chlorine. The activated carbon filter is made of 

MSEP vertical vessel. The filter is backwashed at pre-decided intervals or when the pressure drop exceeds the desired limit. 

During backwash, the flow of water through the filter is reversed, which removes the dirt accumulated in the filter. The unit 

is isolated for backwash, when the pressure drop across the bed increases than specified limit or quality of filtered water 

deteriorates, whichever is earlier. 

Treated effluent is collected in treated effluent tank. 

• Disinfection System: 

Sodium hypochlorite is dosed in treated effluent tank. A sodium hypochlorite dosing system, comprising metering pump and 

dosing tank is provided. 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

ANNEXURE 23: ELECTRICITY BILL FOR THE MONTH OF NOV-2023

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

•      Power consumption Log sheet 

 

  



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

ANNEXURE 24: LOG SHEET FOR CHEMICAL CONSUMPTION SEPT-2023 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Alkyl Amines Chemicals Limited Compliance of EC 

 
 

 

ANNEXURE 25: COMPLIANCE REPORT OF EMP GIVEN IN EIA REPORT 

Sr. 

No. 
EMP Plans Recommendations Compliance 

1 

Environment 

Management Plan for Air 

Environment 

Sprinkling of water which lead to dust suppression Provision made, use as and 

when required 

Ensure that vehicles have a Pollution Under Control 

(PUC) Certificate 

Part of vehicle checklist 

Adequate safety measures along with spill control 

mechanism 

Spill kits are provided 

Adequate safety measures, adequate stack height Stack heights as per GPCB 

guidelines 

2 

Environment 

Management Plan for 

Water Environment 

Adequate safety system, spill control mechanism,  Separate storm sewer, 

bunds/dykes provision 

Proper spill control mechanism, proper handling 

during loading & unloading, Ensure that vehicles 

have a Pollution Under Control (PUC) Certificate 

Checklist are used to avoid 

any spillage/deviation. 

Usage of water and wastewater generation Monitored and controlled  

3 

Environment 

Management Plan for 

Noise Environment 

Periodic Maintenance and servicing of mechanized 

equipment and vehicles used for site clearing, 

Use of sharp equipment 

Periodical maintenance for 

plant machineries in attached 

as Annexure A 1 

 Maintenance and servicing of mechanized 

equipment and vehicles 

Maintenance and servicing of Foundation filling 

equipment 

Use of sharp equipment, periodic servicing of 

mechanized equipment, use of good welding & 

cutting machinery   

Periodic Maintenance and servicing of vehicles to 

ensure good conditions 

4 

Environment 

Management Plan for 

Soil Environment/ 

Hazardous waste 

management 